Psst..!
All original and replacement parts for your Aprilia Tuono V4 Factory 1100 Superpole 2020.

Order all the Aprilia Tuono V4 Factory 1100 Superpole 2020 parts here:

All original and replacement parts for your Aprilia.

Take a look at our all our parts for the Aprilia Tuono V4 Factory 1100 Superpole 2020. In addition to the original Aprilia parts, PartsRepublik has also selected the best maintenance parts for your Aprilia Tuono V4 Factory 1100 Superpole 2020. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Aprilia Tuono V4 Factory 1100 Superpole 2020.

To the technical drawings To the technical drawings Spare parts for maintenance Spare parts for maintenance

The exploded views:

Search and find all parts through the technical drawings

If you want to find the product easily and quickly, use the search bar. You can filter the technical drawings by means of the bar above. You can search here for the name of the drawing , but also for the underlying product names and article numbers .

Motor

Air box aprilia 893240 o-ring 56.82x2.62 CM002912 hose clamp 890938 bracket 858880 lh hose 858932 rh hose 858931 filter housing base AP8144087 rubber spacer 895109 maintenance AP8104329 air filter 894015 filter blow-by 895110 covers AP8152329 phillips screw, swp m5x20 2B003762 filter housing cover GU30027931 gasket GU30729330 air temp. sensor AP8150421 self-tap screw 2,9x12 858808 pipe blow-by CM001927 hose clamp 858881 gasket 896875 intake duct 893132 screw 895824 cover
CLUTCH aprilia 893773 clutch housing. complete 893774 washer 25.5x47x2.5 894794 support assy. 893783 driven clutch disc 893784 aluminium clutch drum 893940 clutch pressure plate 893941 bearing B044275 clutch spring 893778 spring seat 893779 hex socket screw m6 893780 driving clutch disc 893942 clutch disc 893943 spring 893944 seat judder spring 893782 driving clutch disc 899483 driven clutch disc 899601 pawl clutch 893767 nut B044365 washer 31x44x0.9 893769 roller cage 35x40x35.8 893770 spacer 894821 oil pump gear z=39 893772 washer 58x25x8 B044474 belleville spring sp.0.9
Clutch control aprilia 2B003553 clutch lever cpl. 2B003518 clutch lever 2D000325 switch - clutch/rear brake 291051 screw 899336 clutch cable AP9100519 spring 2B003989 clutch control lever 2B004481 safety washer
Clutch cover aprilia 1A007270 clutch cover 857429 screw w/flange 857436 screw w/flange 658830 curved spring washer 6x12 411209 pin 857451 gasket 857543 inspection cover 857078 o-ring 6389915 phase/revolution sensor 122675 hex socket screw 974229 oil load plug AP8144424 o-ring 4075 B045225 10x14x10 roller bearing 2A000033R clutch control spindle B045224 12x8x12 roller bearing 857461 clutch lever return spring 857314 clutch control lever AP8152279 screw w/ flange m6x20 B043542 clutch control pin bushing 857460 t bush 1A009604 oil dipstick 873233 gasket ring 1A007414 cover soundproofing material 874555 screw 1A009050 special screw 658830 curved spring washer 6x12 1A006984 bracket 899601 pawl clutch
Cooling system aprilia 2B0038346 water cooler 2D000310 fan, cpl. 897775 water cooler upper support AP8152279 screw w/ flange m6x20 893954 cover CM269609 hose clamp AP8117033 adhesive sponge 2B002204 thermostat-cooler pipe AP8221023 t bush 856279 thermostat valve set 75°c 2B002207 hose h2o AP8144033 thermostat-pump pipe AP8150444 self-tapping screw AP8120030 rubber spacer 858488 cooler-pump pipe CM269603 hose clamp 2B002208 thermostat-engine pipe AP8152272 screw w/ flange m5x12 893224 hose clamp 893514 screw 893823 washer d4,5 893513 spacer AP8150011 washer 4,3x12x1 AP8150204 nut m4 1A021287R sensore temp h2o p bev 250 cruise 2B002203 engine-manifold pipe AP9100456 hose clip 26x8 856543 manifold 896544 fuel pipe 5.5x10 899642 expansion tank plug 2B003557 ausdehngef? AP8221145 t bush AP8150158 washer 4,3x9x0,8 AP8121728 t bush AP8121991 bush AP8221150 cable-guide 895450 bush AP8144720 hose 898047 threaded insert m6x16 AP8120573 stop ring 899881 cooler-expansion tank pipe AP8101595 hose clamp d10,1 AP8102520 hose clamp 856082 2-way union
Crankcases I aprilia 2A0007875 carter, pair 857087 stud bolt m10x126 897434 flanged nut m10x1 857427 pin m8x12 411209 pin AP9100433 screw w/flange m6x50 AP8152294 screw w/flange m8x70 AP8152292 screw w/flange m8x50 AP8152289 screw w/ flange 2A000569 lubrication pipe 857128 gasket ring 30x47x7 898633 ball bearing 30x72x19 AP8152003 hex socket screw m6x40 B045224 12x8x12 roller bearing 857249 cage À rouleaux hk1512 GU90706009 o-ring 6x1 857090 maintenance B046202 screw tb 4x12 torx 2A000885 piston cooling jet 857109 gasket ring 17.12x2.62 AP8150285 hex socket screw m6x35 1A011263 special stud bolt 857496 special nut 857144 o-ring 897436 bearing 897435 bearing AP9150145 check bearing plate AP8152166 screw m6x16 857208 washer 19 x 10.5 x 1.6 2A000363 lubricating jet AP8120965 o-ring 2018 B045126 relief valve 1A003114 screw w/flange 1A006321 union gasket 857126 joint 874550 screw w/ flange 974060 plug m16x1.5
Cylinder head - valves aprilia 8986822 cylinder head assy. 857035 stud bolt m10x171 857085 hex socket screw m6x45 857042 copper washer 411209 pin 897434 flanged nut m10x1 857208 washer 19 x 10.5 x 1.6 825597 pin 11,8x10 857018 valve. in 2A000546 exaust valve 436438 valve gasket ring 2R000041 intake valve spring kit 2R000042 exhaust valve spring kit 478895 screw w/ flange 857024 valve half-cone 857067 valve lifter bucket 857046 spark arrester 857047 spark arrester 857045 reed valve 857044 cover reed valve 857066 valve lifter bucket 857017 oil sprayer pipe 873097 o-ring 857016 angular union 1A003153 hexagonal head screw flange 857083 o-ring 857048 screw m5x16
Cylinder - Piston aprilia CM281001 complete piston cat.a CM281002 complete piston cat.b 2A000630 piston pin 2A000450 stop ring 2A000370 cylinder head gasket 2A000734 piston ring 2A000735 piston ring 2A000739 piston ring
Drive shaft aprilia 2A000299NN drive shaft nn 2A000299OO drive shaft oo 2A000299LL drive shaft ll 2A000299HH drive shaft hh 2A000299MM drive shaft mm 2A000299PP crankshaft pp 2A000622DD class "d" connecting rod 2A000622EE connecting rod, selection class "e" 2A000622AA connecting rod, selection class "a" 2A000622BB connecting rod, selection class "b" 2A000622CC class "c" connecting rod B045844 connecting rod screw 2A0008370G connecting rod half-bearing, yellow 2A0008370V connecting rod half-bearing, green 2A0008370B connecting rod half-bearing, blue 897478 washer 12x26.5x3 857206 screw w/flange m12x1.25x50 8571320G bushing half-shell. yellow 8571320V bearing half-shell. green 8571320B bushing half-shell. blue 8571300G bushing half-shell. yellow 8571300V half-shell bushing central green 8571300B bushing half-shell. blue 1A010574 stator 899484 primary drive gear B043204 ring nut 857118 phonic wheel 857077 special screw m8x24 897474 sprocket spacer
Engine-Completing part-Lever aprilia AP8152277 screw w/ flange m6x12 2B001932 spacer 852480 versnellingspook AP8224470 hex socket screw m6x20 2B002562 bush AP8220177 o-ring 115 2B003460 sprocket cover AP8120253 spacer AP8152279 screw w/ flange m6x20 CM2668035 engine cpl. 2B002890 quick shift device 898134 bush 898463 screw m6x35 2B003382 gear control tie rod 897360 gear lever AP8121221 remhendelpen AP8120912 lever rubber AP8150431 low nut m8 AP8150376 washer 8,5x15x0,8 AP8150020 washer 10,5x21x2* AP8144007 o-ring 11,11x1,78 884033 lever pin AP8150462 circlip d9 858923 chain guide 2B000276 staple
Exhaust pipe aprilia 858738 front. exhaust pipe AP8121811 t bush 436947 nut 852090 exhaust pipe gasket AP8121170 spring 2B003347 central exhaust manifold 2D000152 lamda sensor 976521 hose clamp 858739 rh rear exhaust pipe 858740 lh rear exhaust pipe 2B0047665 exhaust silencer 898385 torx screw m6x10 254485 clip m6 AP8150236 hex socket screw m8x35 AP8121199 bush AP8144558 rubber spacer AP8121455 spacer bush AP8150018 washer AP8150431 low nut m8 2D000263 valve (ex) 2B003443 valve support clamp 2B003577 cover support AP8150430 low self-locking nut AP8150403 hex socket screw m6x45 GU91120607 bushing 6.4x8.4x10.5 AP8150044 hex socket screw m6x20 2B003425 exhaust valve opening cable 2B003556 exhaust valve closing cable 2B003714 bush AP8121032 bush 894933 spacer
Flywheel cover aprilia AP8152272 screw w/ flange m5x12 B046004 bracket 89841400XNB alternator cover black 898268 gasket ring 18x30x7 857176 o-ring 85746200XNB blow-by outlet blow-by 871094 screw w/ flange 2A000034 seal washer 874550 screw w/ flange 1A009050 special screw 874555 screw 898269 clearance washer 006630 snap ring 1A007415 cover soundproofing material
Front cylinder timing system aprilia 8574705 exhaust camshaft B0444875 intake camshaft 857546 timing system gear z=44 1A003151 screw w/flange m 8x10.3 897444 driving chain 2A000559 chain guide plate 857476 special screw m6x18 857477 bushing 857539 chain tensioner sliding block 857094 special screw m8 857096 washer 18.5x8.5x3.3 2A000111 chain stretching drive 857176 o-ring B045476 washer 15x6x2
Fuel vapour recover system aprilia 2B002632 canister 890499 fuel pipe 8x13 856063 pipe sae 30 d.12,7x6,35 AP8221150 cable-guide AP8102239 hose clamp 12,5x8 AP8104614 pressure valve AP8120446 hose clip, green d11x6,6x1 AP8121267 choke hold AP8102998 hose clamp d.9.5 2B003692 sae 30 r12a-3/16 pipe AP8102764 white hose clip d.13x6 AP8221311 fairlead d18 AP8150044 hex socket screw m6x20 CM001901 hose clamp 894933 spacer AP8152299 self-locking nut m6 AP8104666 3-wegeanschlu? AP8150536 special washer AP8141017 black hose 2B003441 support bracket 2B003684 shed pipe assembly 2B003714 bush 2B003691 sae 30 r12a-3/16 pipe AP8127601 ventilation plug AP8102520 hose clamp
Gear box - Gear assembly aprilia 2A000069 trasmission support 898634 ball bearing 25x62x17 898635 ball bearing 20x52x15 AP9150145 check bearing plate 857271 check bearing plate AP8152166 screw m6x16 857250 ball bearing 25x42x9 857175 spring 857284 fork shaft 857236 driven shaft 2A000889 1st gear 857308 washer 30x40x1.5 857247 clearance washer 857248 circlip d30 857309 roller cage 30x35x13 857233 roller cage 24x28x13 857244 roller cage 26x30x15.6 2A000890 5th wheel gear z=34 857239 3rd wheel gear z=34 857238 2nd wheel gear z=33 857242 6th wheel gear z=33 857240 4th wheel gear z=32 857246 washer 24x35x1 857245 washer 20.1x33.5x2.5 85253R fork 898633 ball bearing 30x72x19 85252R fork 857232 washer for shafts 857234 clearance washer 857231 6th pinion gear z=27 857230 5th pinion gear z=26 857459 2nd pinion gear z=16 857229 3rd-4th pinion gear z=20/z=22 857458 primary gear shaft 857251 shift cam 857123 index washer 857274 index assy. lever AP9150051 washer d6.3x18x1 AP9150006 screw w/flange m6x15 2A000048 spring 857253 gear shaft+spring cpl. AP8152318 screw w/flange m10x35 2B001710 pinion z=15 854909 belleville spring 854951 t bush 857494 o-ring 1A018096R gear position sensor AP8152273 screw w/ flange m5x15 899599 threaded pin 898636 ball bearing 20x52x15 857260 fasten spring 2A000047 spring 1A011247 screw
Head cover aprilia 898407 head cover 857071 special screw 898410 damper drift 857084 ht coil short cable 857501 ht coil long cable AP8152277 screw w/ flange m6x12 897443 valve cover gasket 1A020718 2 - gasket 857074 gasket 1A015311 spark plug 641815 emi core
Lubrication aprilia 857502 oil strainer B046072 or packing 24x2.5 - 80 fkm 857540 oil valve cpl. 857176 o-ring 8997555 motor oil cup 857497 gasket new type 840893 hex socket screw m6x25 2A000539 oil pump 857189 o-ring 857168 oil filter union 857187 oil filter AP8150044 hex socket screw m6x20 709099 hex socket screw 85273R pump gear B016792 screw w/ flange m6x30 006412 circlip 658830 curved spring washer 6x12 1D001138 sensor 857192 roller 5x19.8 857439 oil hose union 857184 cover 857147 gasket or AP8144012 o-ring 121 277330 hex socket screw 2B003992 fixing bracket
Oil radiator aprilia 2B000897 oil cooler AP8152280 screw w/ flange m6x25 AP8221023 t bush AP8120030 rubber spacer AP8152299 self-locking nut m6 AP8121428 circlip d8 858927 spacer AP8102349 white hose clip d17,5x8 AP8152277 screw w/ flange m6x12 2B001478 radiator support bracket AP8150137 hex socket screw 858489 pipe AP8144008 o-ring 115 AP8201727 black cable guide
Rear cylinder timing system aprilia 8574715 exhaust camshaft B0444875 intake camshaft 857546 timing system gear z=44 1A003151 screw w/flange m 8x10.3 897444 driving chain 2A000559 chain guide plate 857476 special screw m6x18 857477 bushing 857539 chain tensioner sliding block 857094 special screw m8 857096 washer 18.5x8.5x3.3 2A000111 chain stretching drive 857176 o-ring B045476 washer 15x6x2
Secondary air aprilia 856631 pipe 856632 pipe 856630 pipe CM001905 hose clamp CM002916 hose clamp CM225401 hose clamp 857181 sas valve 858727 bracket AP8121032 bush AP8150137 hex socket screw
Throttle body aprilia 857303 front throttle body 857304 rear throttle body 857305 union CM002903 hose clamp AP8152329 phillips screw, swp m5x20 6423025 air pressure sensor 894658 joint 858874 pipe 858873 pipe 896567 sec. screw 857306 hose clamp 896565 fuel pipe. cpl. ant. 896566 fuel pipe. cpl. post.
WATER PUMP aprilia 2A000802 water pump assy CM269609 hose clamp 2B002201 outlet water pump pipe 840893 hex socket screw m6x25 893968 water pump kit B043231 water pump cap

Frame

ABS Brake system aprilia 2B003082 front brake pipe pump-hecu abs B045095 protection 2B002997 front brake pipe hecu abs-clamp 2B003508 rear brake pipe pump-hecu abs 2B003509 brake calliper-hecu pipe 2D000265 abs electrohydraulic unit, prefilled AP8113004 2B001983 oil pipe screw B044551 abs control unit support AP8221023 t bush AP8102381 clip m4 AP9100053 bush d.10-h.3.5 AP8706087 rubber spacer AP8120223 rubber spacer 855799 screw w/ flange AP8152186 hex socket screw m6x12 AP8120030 rubber spacer AP8121032 bush AP8152043 hex socket screw m4x10 AP8150011 washer 4,3x12x1 231590 elastic spring
Central body aprilia 2B005962 lh side panel, carb. 2B005961 rh side panel, carb. AP8120657 hose clamp 896174 hex socket screw m5x12 AP8102375 clip m5
Central stand aprilia 2B003283 stand cpl. AP8152318 screw w/flange m10x35 AP8225369 hex socket screw 858941 guard AP8152001 low nut m10x1,25 AP8150292 curved spring washer 843213 t bush AP8221204 lateral stand spring AP8221211 internal lateral stand spring AP8102524 stand spring protection AP8150311 self-locking nut m5 AP8150012 washer 5,3x10x1* AP8150248 washer 5,5x15x1,6 AP8120876 plug AP81278565 lateral stand switch
DECAL aprilia 2H003734 front fairing glass decal "aprilia" 2H003735 rh front fairing decal 2H003736 lh front fairing decal 2H000893 decals lower band right 2H000894 decals lower band left 2H000487 rh-lh decal bosch 2H003705 right tank decal 2H003706 fuel tank decal 2H003453 front mudguard decal "be a racer" AP8157770 aprilia plate 2H000874 decal 54 world titles 2H003739 sticker right side fairing 2H003740 sticker left side fairing 2H003741 rh-lh fairing decal tuono v4 factory 2H003901 frame decal rh 2H003902 frame decal lh 2H003725 saddle cover decal "aprilia" 894714 rear brake pump decal 2H003723 rh rear fairing dec. 2H003724 lh rear fairing dec. 895352 decalco paratacco dx 895353 decalco paratacco sx 2H003721 rh rear fairing dec. 2H003722 lh rear fairing dec. 2H003818 right tank decal silver 2H003819 fuel tank decal silver
Duct aprilia 2B002421 complete lh duct 2B002422 complete rh duct AP8102386 hose clamp 155x2 AP8120030 rubber spacer 899919 threaded pin AP8152117 hex socket screw AP8152181 washer 6.4x15x1 AP8221023 t bush
Foot rests aprilia 2B003415 rh front footrest bracket 897830 rh foot rests GU30441005 pin CM228401 footrest pin AP8121224 footrest return spring AP8120573 stop ring GU05677730 springs fixing pin 897829 lh front footrest bracket AP8150540 screw AP8224470 hex socket screw m6x20 658830 curved spring washer 6x12 2B005860 rh guard 2B005861 lh protection AP8150537 hex socket screw m6x12 2B005862 lh rear footrest guard CM228402 footrest pin AP8134451 footrest plate AP8101861 ball d6,35 AP8121133 coil compress. spring 897832 rear footrest. rh AP8150463 pin 10x20 897833 rear footrest. lh 897831 lh foot rests
FRAME aprilia 8969624 frame 268158 screw 898429 engine support pos. 0 858712 pin AP8152154 washer 8,4x13x0,8 AP8150107 hex socket screw m8x30 AP8102902 hex threaded insert 858718 rh spacer AP8152410 screw w/flange m10x55 895845 hex screw flang.m 10 AP8150292 curved spring washer 858710 bush 898427 rear insert pos. 0 898428 m10 insert pos. 0 AP8152398 screw w/flange m10x80 AP8152301 self-locking nut AP8152441 washer 10.5x25x4 2B003589 saddle support 858903 headlight support clamp 858904 support bracket AP8201755 threaded rivet AP8150469 hex socket screw m10x30 AP8102029 tearing rivet 2B006016 fuse support bracket AP8117033 adhesive sponge AP8102544 threaded rivet m6 AP8104390 threaded rivet AP8220323 plug AP8144707 gasket
FRONT BRAKE CALIPER aprilia 2B001348 rh front brake caliper 2B001349 lh front brake caliper 2B003222 brake pads AP8133824 air bleed valve AP8113070 896576 spring 2B003246 screw m10x60 2B003247 spacer 2B001983 oil pipe screw AP8113004
Front fairing aprilia 2H003731000NV front fairing, black 2B001755 lh light side panel 2B001754 rh light side panel 2H003729 windshield 259349 screw 2B003718 verschl. unt. AP8144616 rivet, female AP8144563 rivet, male AP8102386 hose clamp 155x2
Front fork Ohlins aprilia 2B006021 front fork revision kit 2B006291 missing description AP8102386 hose clamp 155x2 AP8116071 front fork oil 1 lt. 2B006022 screw B046190 fairlead AP8150177 washer 5,3x10x1 1D0001275 abs front sensor AP8152267 hex socket screw m5x12 2B005852 ring
Front lights aprilia 2D000518 headlight 294353 lamp h7 12v-55w AP8150509 self-tap screw 5x14 AP8120030 rubber spacer 2D000203 headlight wiring w/harness 2B002443 square nut m6 AP8102375 clip m5 B044778 headlight plug AP8144529 gasket
Front master cilinder aprilia AP8113598 pil brake tank plug 2B007235 brake oil tank 2B004894 front master cilinder 2B007071 brake lever 2B001929 bracket AP8213057 rear brake pump union AP8133666 lever pin B044585 front master cyl.cradle 2B003526 oil tank pipe AP8101595 hose clamp d10,1 AP8150340 hex socket screw m6x12 2B002993 oil brake tank supp. AP8152137 hex socket screw m6x20 AP8120030 rubber spacer AP8221023 t bush AP8150474 stainless cap nut m6 658830 curved spring washer 6x12 AP8133502 air bleed valve AP8113230
Front mudguard-Pillar aprilia 894988 front mudguard. carb. AP8150376 washer 8,5x15x0,8 B043248 pillar AP8150500 hex socket screw m5x9 B043247 left pillar B043246 right pillar 2B002563 fixing bracket AP8102375 clip m5 841821 washer 254485 clip m6 AP8124719 reflector, amber AP8150158 washer 4,3x9x0,8 AP8150204 nut m4 AP8125848 spacer 896174 hex socket screw m5x12 AP8120253 spacer AP8152117 hex socket screw
FRONT WHEEL aprilia 2B006862 (pirelli) front tyre 896754 front wheel, black 2B001135 rh front brake disc d.330 2B001136 lh front brake disc d.330 AP8110094 bearing 25x47x12 AP8128169 internal spacer 85263R front wheel spindle AP8125841 gasket ring 30x47x7 AP8125728 front rh whe.ou.spacer AP8152335 wheel spindle nut AP8152286 screw w/ flange m8x20 AP8152323 washer 25,2x36x1 AP8101744 tubeless tyre valve AP8125842 snap ring d47 2B003169 phonic wheel
FUEL TANK aprilia 2H003689000XHG fuel tank, grey 2B006405 tank cover AP8101372 silent-block 2B006465 t bush AP8150536 special washer AP8150403 hex socket screw m6x45 AP8144158 rubber spacer AP8152339 screw w/ flange m5x9 858884 fuel pipe 895959 breather pipe AP8102375 clip m5 AP8152273 screw w/ flange m5x15 AP8150538 hex socket screw m5x10 858886 lh support B043925 fuel pump cpl. AP8120663 rubber spacer 893273 spacer 576836 screw AP8161127 fixing pin AP8150255 washer 5x20x1,5 2D000517 inclination sensor B044550 maintenance 899068 fuel level sensor B043864 hex socket screw m5x14 AP8224470 hex socket screw m6x20 GU95005306 washer 6.4x13x1.5 GU98210612 screw w/flange m6x12 2B002985 support bracket AP8152299 self-locking nut m6
Handlebar - Controls aprilia 2B003468 handlebar 2D000095 throttle grip (throttle by wire) AP8121520 anti vib.weight trailing AP8104509 anti.v weight, black AP8152003 hex socket screw m6x40 856027 l.h. hand grip 852398 gearbox selector control B045021 rh lights selector 2D0002965 sx command AP8201808 cable-guide d8 896663 rh side mirror 858539 lh side mirror 2D000298 lower shell 2B003974 cylindrical screw
Locks aprilia 2D000505 lock hardware kit AP8140711 "aprilia" key with transpo. B043929 fuel filler cap and lock AP8102913 pass.saddle connecting plate 858955 lock cable AP8104719 seat lock with key 858580 main switch - steering lock AP8152238 shear rivet m8x28 AP8150468 screw m6x40 AP8150017 washer 8,4x16x1,6 AP8134948 plate AP8102523 lock nut m22x1,5 2B005996 tool roll AP8121096 t bush 8.2x12x4 AP8152154 washer 8,4x13x0,8 B044620 fairlead AP8150236 hex socket screw m8x35
Pad
Pad
aprilia CM228042 pad 2.77 CM228049 pad 2.95 CM228012 pad 2.02 CM228041 pad 2.75 CM228008 pad 1.92 CM228057 pad 3.15 CM228027 pad 2.40 CM228051 pad 3 CM228053 pad 3.05 CM228002 pad 1.77 CM228023 pad 2.30 CM228029 pad 2.45 CM228038 pad 2.67 CM228016 pad 2.12 CM228022 pad 2.27 CM228048 pad 2.92 CM228031 pad 2.50 CM228019 pad 2.20 CM228026 pad 2.37 CM228045 pad 2.85 CM228001 pad 1,75 CM228033 pad 2.55 CM228011 pad 2 CM228052 pad 3.02 CM228055 pad 3.10 CM228036 pad 2.62 CM228037 pad 2.65 CM228006 pad 1.87 CM228005 pad 1.85 CM228024 pad 2.32 CM228040 pad 2.72 CM228014 pad 2.07 CM228032 pad 2.52 CM228047 pad 2.90 CM228044 pad 2.82 CM228035 pad 2.60 CM228010 pad 1.97 CM228034 pad 2.57 CM228020 pad 2.22 CM228003 pad 1.80 CM228009 pad 1.95 CM228018 pad 2.17 CM228054 pad 3.07 CM228017 pad 2.15 CM228015 pad 2.10 CM228021 pad 2.25 CM228025 pad 2.35 CM228004 pad 1.82 CM228050 pad 2.97 CM228043 pad 2.80 CM228056 pad 3.12 CM228030 pad 2.47 CM320839R4 pad 2,7 CM228046 pad 2.87 CM228013 pad 2.05 CM228007 pad 1.90 CM228028 pad 2.42
Plate set / Various aprilia 2B005996 tool roll 894195 hex key
Rear body aprilia 893259 pin AP8152043 hex socket screw m4x10 AP8121184 screw m4x14 AP8152302 screw w/ flange m5x12 AP8150538 hex socket screw m5x10 AP8102375 clip m5 AP8102381 clip m4 AP8144565 nylon washer AP8150421 self-tap screw 2,9x12 2H003698000NV lh rear fairing, black competition 2H003697000NV rh rear fairing, black competition AP8120592 washer AP8152299 self-locking nut m6 AP8150450 washer for shafts d5 AP8150413 self-tap screw 3,9x14 AP8220238 rubber spacer 858838 saddle cover base AP8150158 washer 4,3x9x0,8 893112 cushion 893108 net panel (r) 893109 net panel (l) 2H003699000NV saddle cover, black 2B001552 number plate holder 897482 number plate holder 894657 cover AP8120657 hose clamp 575249 screw AP8112916 rear reflector AP8150204 nut m4
REAR BRAKE CALIPER aprilia 898486 rem supp. plaat pin 85248R front brake disc. gold 1D0001275 abs front sensor AP8152286 screw w/ flange m8x20 AP8152298 screw w/ flange m5x16 AP8221349 t bush B044357 rear brake caliper 893969 pads pair AP8113752 pin+split pin AP8113753 air bleed valve AP8113070 2B002416 screw w/ flange m8x20 AP8152279 screw w/ flange m6x20 858791 rear brake hose support 2B003449 rear brake caliper support
Rear electrical system aprilia CM281703 electronic injection device AP8150509 self-tap screw 5x14 AP8150382 washer 15x5,5x1,2 AP8220150 rubber spacer 858882 maintenance 2D000304 engine wiring 2D000348 connecting AP8102386 hose clamp 155x2 AP8120657 hose clamp AP8120416 black hose 178x4 860744 hose clamp
REAR MASTER CYLINDER aprilia 893933 rubber bellows 020006 nut 898694 push rod set 898695 plug 858785 rear brake lever AP8121221 remhendelpen AP8120912 lever rubber AP8144007 o-ring 11,11x1,78 859946 fixing pin 884033 lever pin 893138 spring AP8113004 2B001983 oil pipe screw B044586 rear master cylinder AP8120822 silent block. spring AP8150462 circlip d9 893134 switch AP8224470 hex socket screw m6x20
Rear mudguard aprilia 858782 rear mudguard AP8152137 hex socket screw m6x20 AP8150182 curved spring washer AP8150179 washer 6,6x18x1,6* AP8121991 bush
REAR WHEEL aprilia 896756 rear wheel, black 6"x17" 896358 chain cpl conn.link CM224903 chain ring z=42 2B002611 cushion B043317 flexible coupling rubber 8587315 rear wheel spindle 2B002634 dax nut m10x1.25 AP8152324 wheel spindle nut m25x1,5 AP8125730 crown holder cpl. AP8121213 gasket ring 38x55x7 AP8125732 spring drive spacer AP8121212 inside circlip d55 AP8110081 bearing 30x55x13 AP8110093 bearing 6205-2rs1 25x52x15 AP8128170 internal spacer AP8125838 gasket ring 38x52x7 859754 connecting link AP8125839 snap ring d52 AP8101744 tubeless tyre valve AP8121592 rear wheel spacer AP8152323 washer 25,2x36x1 2B002116R rear wheel spring drive holder 2B002444 pre-coated m10x30 shc screw 890960 phonic wheel abs AP8150463 pin 10x20 2B003043 flange
Saddle aprilia B04545600C1 driver saddle. black AP8152302 screw w/ flange m5x12 89382400A1 rear saddle AP8120177 elastic AP8152279 screw w/ flange m6x20 AP8150378 washer 6.4x18x2 B043933 pad B043941 pad
Saddle compartment aprilia 858836 saddle supp.lower lockup 898252 battery bracket 895915 hex socket screw AP8152302 screw w/ flange m5x12 AP8152299 self-locking nut m6 AP8152298 screw w/ flange m5x16 AP8102375 clip m5 B043880 heat protection AP8102504 rubber spacer B045263 rivet AP8150450 washer for shafts d5
SHOCK ABSORBER aprilia 2B003070 double conrod AP8110065 needle bearing AP8110068 oil seal d18x24x3 AP8146518 piston pin l=36 AP8152412 hex socket screw m10x72 AP8121155 t bush AP8152301 self-locking nut AP81465164 single conrod comp. AP8152411 hex socket screw m10x59 AP8152413 screw w/flange m10x61
Side fairing aprilia 2H003733000XHG lh lat.fairing, grey 2H003732000XHG rh lat.fairing, grey 2B001756 rh cooler upper frame 2B005665 lh cooler upper frame AP8152302 screw w/ flange m5x12 AP8144563 rivet, male AP8144616 rivet, female AP8220186 rubber spacer 894933 spacer 896174 hex socket screw m5x12 AP8102375 clip m5 2B003687 threaded pin
STEERING aprilia 2B003925 lower fork plate AP8150236 hex socket screw m8x35 AP8123641 dust cover ring AP8110077 axial ball bearing AP8152287 screw w/ flange m8x25 AP8123644 dust cover ring AP8123642 ring nut AP8121207 steering security plate AP8123643 return ring nut AP8150195 hex socket screw m10x30 AP8152238 shear rivet m8x28 2B005702 fork upper plate AP8152384 stem plug washer AP8121346 upper plate fixing bush 2B003986 lower u-bolt 2B003980 upper u-bolt AP8150540 screw AP8152154 washer 8,4x13x0,8 B044620 fairlead AP8121096 t bush 8.2x12x4 AP8150017 washer 8,4x16x1,6 AP8152128 hex socket screw m6x30 AP8152105 washer 6.4x10x.7 AP8121811 t bush 2B002151 spacer AP8150376 washer 8,5x15x0,8 658830 curved spring washer 6x12 AP8120531 rubber w/ insert 895915 hex socket screw 2B005695 cable harness ducts 2B006134 fairlead
SWING ARM aprilia 2B0012893 swing arm 858707 rear swing arm pin AP8110078 cage à rouleaux 890002 ball bearing 61904-2rs1 858708 adjustment bush 648707 swing arm ring nut 858780 chain guide plate 858783 chain guard AP8144048 o-ring 134 AP8150468 screw m6x40 AP8121204 inside circlip d37 AP8144005 gasket ring AP8234020 cup for shoe 2B001920 chain tens.adjuster screw 2B004511 nut AP8121075 t bush AP8150430 low self-locking nut AP8121203 rear int.sw.arm piv.bush AP8125687 wheel pin washer 648708 rear wheel spindle nut AP8144443 lh chain guide plate AP8144444 rh chain guide plate 858781 chain guide plate AP8152302 screw w/ flange m5x12 AP8152267 hex socket screw m5x12 AP8121570 internal spacer AP8150503 screw AP8148824 maintenance

Electric

Central electrical system aprilia 639792 battery 12v-12ah 2D000158 earth cable 2D000541 battery positive cable 895481 injection relay 12v-40w 896715 relay rubber 1D001697R starterrelais 858212 rubber fuse box CM225605 fuse 5a CM225607 fuse 7,5a CM225615 fuse 15a CM225730 fuse 30a AP8224462 relais 12v / 30a AP8220283 rubber spacer 895701 terminal cap AP8144552 support rubber part AP8144553 support rubber part 294754 fairlead
Front electrical system aprilia 890979 horn AP8152277 screw w/ flange m6x12 254485 clip m6 B043488 voltage regulator AP8152128 hex socket screw m6x30 AP8150179 washer 6,6x18x1,6* AP8121075 t bush AP8152299 self-locking nut m6 AP8152279 screw w/ flange m6x20 AP8121991 bush 2D000475 main wiring harness AP8224462 relais 12v / 30a AP8220283 rubber spacer 858916 sensor support 890760 instrument support 2B001765 horn support AP8150500 hex socket screw m5x9 AP8102375 clip m5 2D000325 switch - clutch/rear brake 2B003519 switch mount 2D000178 turn ind.harness 2D000476 fork wiring 2D0004799 ecu asc 2B005646 control unit cover
Instruments aprilia 2B003492 left instrument panel support 2B003491 right instrument panel support 2B003548 up. dashboard cover 2B003489 rh instrument panel board 2B003490 instrument panel lh panel AP8150413 self-tap screw 3,9x14 259349 screw 575249 screw AP8152329 phillips screw, swp m5x20 254485 clip m6 AP8150500 hex socket screw m5x9 AP8102375 clip m5 AP8220150 rubber spacer AP8150255 washer 5x20x1,5 896174 hex socket screw m5x12 2B003549 socket support 199190 expansion plug AP8202449 clip
Rear lights aprilia 2D000238R taillight AP8150420 self-tapping screw AP8220186 rubber spacer AP8221036 bushing 5,3x8x7,1 AP8152298 screw w/ flange m5x16 858839 taillight cover 895916 plastic washer AP8150538 hex socket screw m5x10 85256R number-plate light AP8127803 linksvoor / rechtsachter richtingaanwijzers. AP8127804 rechts voor / links achter indic. AP8117258 vibration-damping rubber AP8112600 rubber spacer 858868 taillight wiring harn. AP8152299 self-locking nut m6 894566 t bush AP8152108 hex socket screw AP8150522 screw 4,2x16 AP8127489 lamp ry10w 12v
Starter / Electric starter aprilia B044495 starter motor 899769 electric starter gear z=11/64 897434 flanged nut m10x1 2A000468 jackshaft control gear 857298 tab 1A008691 complete freewheel 857290 roller cage 30x35x17 235779 washer 899862 sprag clutch gear z=50 2A000469 balance shaft 895316 cap 2A000547 fifth wheel 2A000313 spacer

Servicing my Aprilia Tuono V4 Factory 1100 Superpole

Your Aprilia Tuono V4 Factory 1100 Superpole well maintained means saving money! We have set up a special page for products that can extend the life of your engine. Products such as brakes, brake discs, air filters and lubricants can be found here! We also have an extensive range of accessories for the Aprilia Tuono V4 Factory 1100 Superpole. Do you want to start your upcoming motorcycle ride right? Then take a look at our range of accessories and parts for the maintenance of your motorcycle!

Curious about all products and accessories? View them by clicking the button below. There you will find a complete overview of relevant articles for your Aprilia Tuono V4 Factory 1100 Superpole.

Take a look at our all our parts for the Aprilia Tuono V4 Factory 1100 Superpole 2020. In addition to the original Aprilia parts, PartsRepublik has also selected the best maintenance parts for your Aprilia Tuono V4 Factory 1100 Superpole 2020. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Aprilia Tuono V4 Factory 1100 Superpole 2020.

About PartsRepublik

Read all reviews (1.305)

Shipment from the Netherlands

Do you have a question? Ask it by WhatsApp!

Response within 24 hours!

Technical assistance via WhatsApp or e-mail!

Want to cancel your order? We will arrange it without any problems!

E-mail: info@partsrepublik.com